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.  fcustomer s TO CUSTOMER BILLTO [GrRADE SHAPE / SIZE
‘- ’ G ERDAU SOPORTE LOGISTICO EN DISTRISUC GERDAU CORSA $ A PIDE CV 992157250 Wids Flage Heam /27 X 84#/ 650 X 125
| S L 02715 KM3 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN
1 MONTERREY NL 64290 SN IBNGTH WEIGHT HEAT / BATCH
‘ US-ML-PETERSBURG TMexica CD SAHAGUN,HGO 43990 4070 4,000 LB 60104845105
: .. 25801 HOFHEIMER WAY Moxico
! TETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL N© SPECTRICATION / DATE or REVISION
! USA 3AETHOA0MAD ASTYASTZMA?
H ASDALYIM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGAGM-11
4500675825 1350-0000022382 05.07.2013
CHEMICAL COMPOSITION
C Mn P $ bt (e} Ni Cr Mo 1= v N al
% & % - % % % % % % % % %
0.05 112 0.013 Q.08 uz3 U3y 012 014 0.625 2017 0,003 ¢01¢ 0.003
| CHEMICAL COMPOSTTION
CE%'AE
0.3
MECHANICAL PROPERTIES
TS uTs Y8 s G/L Gi.
ESL K| MPa WPz Inch mm
556 719 383 496 &.000 200.0
541 L3 573 492 80t0 2010
MECHARICAL PROFERTIES
Elong. YT vari
' % %
: 23.60 2973
i 070 2.759
1 COMMENTS / NOTES
|

The above figures are certified chemical and physical test records as contained i the permaient records of company. This matésial, acluding the billets, was melted and manufactused in
the LISA. CMTR complies with EN 10204 3.1.
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